NPDES Permit No. MA0101630 2023 Draft Permit

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C.,
§§ 1251 et seq. (the “CWA”),

City of Holyoke
Department of Public Works

is authorized to discharge from the facility located at
Holyoke Water Pollution Control Facility
1 Berkshire Street
Holyoke, Massachusetts 01040
And
Combined Sewer Overflow (CSO) discharges at 10 locations

to receiving water named

Connecticut River (Segment MA 34-05)
Connecticut River Watershed

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

This permit shall become effective on the first day of the calendar month immediately following
[...]
In addition, as provided in Part I1.B.1 of this permit and 40 CFR § 122.41(e), the Permittee is
required to properly operate and maintain all facilities and systems of treatment and control.
Operating the facilities wastewater treatment systems as desi gned includes operating within the
facility’s design wastewater effluent flow.

EPA has also included the effluent flow limit in the permit to minimize or prevent infiltration
and inflow (I/T) that may result in unauthorized discharges and compromise proper operation and
maintenance of the facility. Improper operation and maintenance may result in non-compliance
with permit effluent limitations. Infiltration is groundwater that enters the collection system
through physical defects such as cracked pipes or deteriorated joints. Inflow is extraneous flow
added to the collection system that enters the collection system through point sources such as
roof leaders, yard and area drains, sump pumps, manhole covers, tide gates, and cross
connections from storm water systems. Significant I/ in a collection system may displace
sanitary flow, reducing the capacity available for treatment and the operating efficiency of the
treatment works and to properly operate and maintain the treatment works.

Furthermore, the extraneous flow due to significant I/I greatly increases the potential for sanitary
sewer overflows (SSOs) in separate systems. Consequently, the effluent flow limit is a permit
condition that relates to the permittee’s duty to mitigate (i.e., minimize or prevent any discharge
in violation of the permit that has a reasonable likelihood of adversely affecting human health or
the environment) and to properly operate and maintain the treatment works. See 40 CFR

§§ 122.41(d), (e).

2.4 Monitoring and Reporting Requirements
2.4.1 Monitoring Requirements

Sections 308(a) and 402(a)(2) of the CWA and the implementing regulations at 40 CFR Parts
122,124, 125, and 136 authorize EPA to include monitoring and reporting requirements in
NPDES permits.

The monitoring requirements included in this permit have been established to yield data
representative of the Facility’s discharges in accordance with CWA §§ 308(a) and 402(a)(2), and
consistent with 40 CFR §§ 122.41(j), 122.43(a), 122.44(i) and 122.48. The Draft Permit specifies
routine sampling and analysis requirements to provide ongoing, representative information on
the levels of regulated constituents in the discharges. The monitoring program is needed to
enable EPA and the State to assess the characteristics of the Facility’s effluent, whether Facility
discharges are complying with permit limits, and whether different permit conditions may be
necessary in the future to ensure compliance with technology-based and water quality-based
standards under the CWA. EPA and/or the State may use the results of the chemical analyses
conducted pursuant to this permit, as well as national water quality criteria developed pursuant to



NPDES Permit No. MA0101630 2023 Fact Sheet
Page 11 of 56

CWA § 304(a)(1), State water quality criteria, and any other appropriate information or data, to
develop numerical effluent limitations for any pollutants, including, but not limited to, those
pollutants listed in Appendix D of 40 CFR Part 122.

NPDES permits require that the approved analytical procedures found in 40 CFR Part 136 be
used for sampling and analysis unless other procedures are explicitly specified. Permits also
include requirements necessary to comply with the National Pollutant Discharge Elimination
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and
Reporting Rule.* This Rule requires that where EPA-approved methods exist, NPDES applicants
must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence
of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under
the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR

§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c)
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:

e The method minimum level® (ML) is at or below the level of the effluent limitation
established in the permit for the measured pollutant or pollutant parameter; or

e In the case of permit applications, the ML is above the applicable water quality criterion,
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high
enough that the method detects and quantifies the level of the pollutant or parameter in
the discharge; or

e The method has the lowest ML of the analytical methods approved under 40 CFR Part

136 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant or
pollutant parameter.

2.4.2 Reporting Requirements

The Draft Permit requires the Permittee to report monitoring results obtained during each
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit a
Discharge Monitoring Report (DMR) for each calendar month no later than the 15" day of the
month following the completed reporting period.

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs
electronically via a secure internet application to EPA through the Environmental Information
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data

? Fed. Reg. 49,001 (Aug 19, 2014).

3 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be

synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg.
49,001 (Aug. 19, 2014).



NPDES Permit No. MA0101630 2023 Fact Sheet
Page 12 of 56

Exchange at https:/cdx.epa.gov/. Further information about NetDMR can be found on EPA’s
NetDMR support portal webpage. *

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases,
reports required under the permit shall be submitted to EPA as an electronic attachment through
NetDMR. Certain exceptions are provided in the permit, such as for providing written
notifications required under the Part Il Standard Conditions.

2.5 Standard Conditions

The standard conditions, included as Part [T of the Draft Permit, are based on applicable
regulations found in the Code of Federal Regulations. See generally 40 CFR Part 122.

2.6 Anti-backsliding

The CWA'’s anti-backsliding requirements prohibit a permit from being renewed, reissued or
modified to include with less stringent limitations or conditions than those contained in a
previous permit except in compliance with one of the specified exceptions to those requirements.
See CWA §§ 402(0) and 303(d)(4) and 40 CFR § 122.44(1). Anti-backsliding provisions apply to
effluent limits based on technology, water quality and/or state certification requirements.

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the
2016 Permit unless specific conditions exist to Justify relaxation in accordance with CWA

§ 402(0) or § 303(d)(4). Discussion of any less stringent limitations and corresponding
exceptions to anti-backsliding provisions is provided in the sections that follow.

3.0 Description of Facility and Discharge
3.1  Location and Type of Facility

The location of the treatment plant, outfall 001, and the CSOs to the Connecticut River are
shown in Figures I and 2. The longitude and latitude of the outfalls are as follows:

Outfall 001: 42° 11° 253" N, 72° 36 38.5" W

CSO Outfall 002: 42° 10’ 18.1305” N, 72° 37’ 47.8194” W
CSO Outfall 007: 42° 11° 11.4228” N, 72° 37° 22.3278" W
CSO Outfall 008: 42° 11°17.4372” N, 72° 37" 6.3366” W
CSO Outfall 009: 42° 11° 24.8244” N, 72° 36" 42.6636” W
CSO Outfall 016: 42° 12° 14.0868” N, 72° 36’ 27.7122” W
CSO Outfall 018: 42° 12°42.3” N, 72° 36" 21.8442” W
CSO Outfall 019: 42° 13° 9.2496” N, 72° 36’ 46.872” W
CSO Outfall 020: 42° 13°31.9578” N, 72° 37° 2.0136” W
CSO Outfall 021: 42° 13°41.7966™ N, 72° 37’ 21.4782” W

4 httns:ﬁnctdmr.zcndcsk‘comfhcfcmus!anic!cs;’Zﬂ%] 6266-EPA-Region-1 -NetDMR-Information




NPDES Permit No. MA0101630 2023 Fact Sheet
Page 13 of 56

CSO Outfall 023: 42° 13720.6226” N, 72° 37* 28.4304” W

The Holyoke Water Pollution Control Facility (WPCF) is a secondary biological treatment
facility that is engaged in the collection and treatment of municipal wastewater. Currently, the
Facility serves approximately 40,000 residents in the City of Holyoke.

The Facility has a design flow of 17.5 MGD, the median monthly average flow during the most
recent 5-year review period was 7.2 MGD. The system is about 39% separate and 61% combined
sewers. Wastewater is comprised of mostly domestic sewage, industrial wastewater, and some
commercial sewage.

There are seven significant industrial users that discharge to the POTW:

(1) Bay State Plating, consisting of 7,000 gallons per day of process wastewater,

(2) D & S Plating, consisting of 3,000 gallons per day of process wastewater

(3) New England Etching Company, consisting of 500 gallons per day of process wastewater

(4) SONOCO Products Company, consisting of 300,000 gallons per day of process
wastewater

(5) R.R. LeDuc Corp., consisting of 1,000 gallons per day of process wastewater

(6) Hazen Paper Company, consisting of 150 gallons per day of process wastewater, and

(7) Marox Corporation, consisting of 750 gallons per day process wastewater.

Pollutants introduced into POTWs by a non-domestic source shall not pass through the POTW or
interfere with the operation or performance of the treatment works.

A quantitative description of the discharge in terms of effluent parameters, based on monitoring
data submitted by the permittee from October 2017 through September 2022 is provided in
Appendix A of this Fact Sheet.

3.1.1 Treatment Process Description

The Holyoke Water Pollution Control Facility (WPCF) is a secondary biological treatment plant.
The treatment process train includes mechanical screens, grit removal, influent submersible
pumps, primary clarification, activated sludge biological treatment, secondary clarification,
chlorine disinfection, sludge thickening and sludge dewatering. The treatment plant discharges to
the Connecticut River via a submerged outfall about 200 feet from the western bank of the river.
Effluent pumps are also included in the event of high water in the receiving stream. A flow
diagram of the Treatment Facility is shown in Figure 3.

The Berkshire Street CSO 9 Facility, which is located adjacent to the WPCF, has the capability
to screen and disinfect a flow rate of up to 103 mgd of CSO wastewater. The facility design
included provisions for maximizing the flow to the WPCF from the Highland Park/Front Street
(HP/FS) interceptor, transporting the overflow from regulator 009 to an area adjacent to the
WPCF by means of the Berkshire Street outfall, diverting the flow into a CSO pump station,
installing fine mechanical screens, installing a CSO chlorine disinfection system, dechlorinating



NPDES Permit No. MA0O101630 2023 Fact Sheet
Page 14 of 56

the effluent, then diverting the flow back to the Holyoke WPCF for full secondary treatment or
to the Berkshire Street outfall below the pump station location.

The WPCF produces an average of 1,786 dry metric tons of sludge annually. Sludge is trucked to
Synagro in Waterbury, CT for incineration.

3.1.2  Collection System Description

The Holyoke WPCF collection system is about 39% a separate sewer system and 61% a
combined sewer system.

A separate sanitary sewer conveys domestic, industrial and commercial sewage, but not
stormwater. It is part of a “two pipe system” consisting of separate sanitary sewers and storm
sewers. The two systems have no interconnections; the sanitary sewer leads to the wastewater
treatment plant and the storm sewers discharge to a local water body.

A combined sewer system (CSS) is a wastewater collection system which conveys domestic,
industrial and commercial sewage and stormwater through a single-pipe system to a wastewater
treatment plant. A combined sewer overflow (CSO) is the discharge from a CSS at a point prior
to the wastewater treatment plant. CSO discharges occur when the volume of wastewater
exceeds the capacity of the CSS or treatment plant (e.g., during heavy rainfall events or
snowmelt). Section 5.6 includes further discussion of Holyoke’s CSO infrastructure.

4.0 Description of Receiving Water and Dilution
4.1 Receiving Water

The Holyoke WPCF discharges through Outfall 001 and 10 CSOs into the Connecticut River,
within Segment MA 34-05. One of the CSO outfalls (Front St/Appleton St. #16) discharges via
the Holyoke Canal System to the Connecticut River; this CSO is considered a discharge to the
Connecticut River. Connecticut River Segment MA34-05 runs from the Holyoke Dam,
Holyoke/South Hadley to the Massachusetts/Connecticut border, a length of 15.9 miles.

The Connecticut River is classified as a Class B warm water fishery with the CSO qualifier in
the Massachusetts WQSs, 314 Code of Massachusetts Regulations (“CMR”) 4.06(6)(b). The MA
WQS at 314 CMR 4.05(3)(b) state that Class B “waters are designated as a habitat for fish,
other aquatic life, and wildlife, including for their reproduction, migration, growth and other
critical functions, and for primary and secondary contact recreation. Where designated in 314
CMR 4.06(1)(d)6. and (6)(b) as a "Treated Water Supply”, they shall be suitable as a source of
public water supply with appropriate treatment. Class B waters shall be suitable Sfor irrigation
and other agricultural uses and for compatible industrial cooling and process uses. These waters
shall have consistently good aesthetic value.”

The Connecticut River is listed in the final Massachusetts Integrated List of Waters for the Clean
Water Act 2018-2020 Reporting Cycle (“303(d) List”) as a Category 5 “Waters Requiring a



NPDES Permit No. MA0101630 2023 Fact Sheet
Page 15 of 56

TMDL. The pollutants requiring a TMDL are E. Coli and PCBs in fish tissue. To date no
TMDL has been developed for this segment for any of the listed impairments. The status of each
designated use is presented in Table 1.

Table 1 — Summary of Designated Uses and Listing Status

Designated Use Status

Aquatic Life Good

Aesthetics Good

Primary Contact Recreation Impaired (E. Coli)

Secondary Contact Recreation Impaired (E. Coli)

Fish Consumption Impaired (PCBs in Fish Tissue)

4.2 Ambient Data

A summary of the ambient data collected in the receiving water in the vicinity of the outfall that
is referenced in this Fact Sheet can be found in Appendix A of this Fact Sheet.

4.3 Available Dilution

To ensure that discharges do not cause or contribute to violations of WQS under all expected
conditions, WQBELS are derived assuming critical conditions for the receiving water®, The
critical flow in rivers and streams is some measure of the low flow of that river or stream.
Massachusetts WQSs require that:

(a) for rivers and streams, the lowest condition is the lowest mean flow for seven
consecutive days, recorded once in 10 years, or 7-day 10-year low flow (7Q10). See 314
CMR 4.03(3)(a); and

(b) in waters where flows are regulated by dams or similar structures, the lowest flow